7-1 [BODY GROUP (FRONT FRAME)

NO _ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS CAST
1174000-95N FRONT FRAME 1 |ARCH
1174001-95N BOSS FRONT FRAME 4 |ARCH
1]74002-95N BOSS FRONT FRAME CENTRE 1 |ARCH
2|74010-95N PLATE RIGHT, FRONT FRAME 1 |ARCH
3|74011-95N PLATE LEFT, FRONT FRAME 1 |ARCH
4{74020-95N FRONT UNDER TRAY (FRP) 1 |RAWLSONS
6|74500-95N FRONT SUB FRAME 1 |ARCH
7]124415-95N BASE, BATTERY 1 |DC DEVELOPMENTS
8]24416-95N BATTERY FRAME 1 |DC DEVELOPMENTS
9]24417-95N STAY, BATTERY 1 |DC DEVELOPMENTS

11]|BB6/16S BOLT M6 X 1 L:16 (BUTTON HEAD) (SUS) 10 | INDFAST
12]B8/20 BOLT M8 X 1.25 L:20 (CAP SCREW) 2 | INDFAST
13]B8/35 BOLT M8 X 1.25 L:35 (CAP SCREW) 2 | INDFAST
14]B10/40 BOLT M10 X 1.5 L:40 (CAP SCREW) 2 | INDFAST
15|B12/40 BOLT M12 X 1.75 L:40 (CAP SCREW) 5 |INDFAST
16{NL6 LOCK NUT M6 X 1 7 [INDFAST
17{WP6 PENNY WASHER M6 14 [INDFAST
18(W8 WASHER M8 4 |INDFAST
19{W10 WASHER M10 2 [INDFAST
20|W13 WASHER M12 6 [INDFAST
21|WS6 SPRING WASHER M6 2 [INDFAST
22|WS8 SPRING WASHER M8 4 |INDFAST
23|WS10 SPRING WASHER M10 2 [INDFAST
241WS12 SPRING WASHER M12 5 [INDFAST
25(B12/80 BOLT M12 X 1.75 L:80(CAP SCREW) 1 |INDFAST
26|NL12 LOCK NUT M12 X 1.75 1 | INDFAST
ISSUE NO:-3 24TH FEBRUARY 1997




